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R T il
BB S Chinese 18V, 4000mAh, 72Wh
Sample name #ir Li-lon Battery
Englizh 18V, 4000mAh, 72Wh
E % 34 230 10
Model
SRS
Sample No. 01~41
FE g T e TREETR AR
Consignor Shenzhen " Enterprise Co., Lid
Hiahik
Address
A = Y WU R A T REEER AR
Manufacturer Shenzhen " Enterprise Co., Lid
Hiahik
Address
P BEE {RTFRkifinasidi s LefmFan
P STISG/AC.10M1/Rev.B, 383
At UNITED MATIOMS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
:ﬁ;‘;ﬂ}gg Manual of Tests and Criteria
STISGIAC.10/M11/Rev.B, 383
1 & 4 B, R 126°78*65mm
Appearance Prizsmatic battery, size 126*758%65mm
Fed SR 2017-06-05 Mz A 2017-06-05 ~ 2017-D6-21
Accepted date Test date

EnfEd . BN, $Esh. b, SREDERE. E¥yebdr. TR, EEHR

T?:—figrﬁs Altitude simulation, Thermal test, Vibration, Shock, External short circuif, Impact,
Overcharge, Forced discharge.
SR, EEMTFIESE (T REEHENAELE LREE T8
ST/SGIAC 10M1/Rev.6, 38.3 fFMEE R,
Wit The sample has passed the test tems of UNITED MATIONS "Recommendations
Conclusion on the TRAMSPORT OF DANGEROUS GOODS" Manual of Testz and Criteria
STISGIAC 10M1/Rev.6, 38.3
S5 Hil(lssue date):  2017-06-21
sl 72 4 i ‘?7 4" e 25 % #
Compiler: = - Checker: Approver: o g
okef S Bfﬂfﬁf Juo ./*fn:":s Md
FHI T D B R AR AT ®am, *12m
Shenzhen ZRLK Testing Technology Co., Ltd. Page of



y /i T4

W5 No. ZKS170600081

75 | amAsn | ERRATEERS TS ETE i &t
Mo. Mame of test =tandard requirement or tne clause Test result Test conclusion | Remarks
number of standard
A E COT R EEme R W
1 B FE AT BEMFEHRY UN Manual of Tests and Crteria | B¥E1 i |
Altitude simulation | ST/SGAC 1071 1/RevE, 383 & % T.1 Test | See Appendix 1 Passed '
TA
A E COT R EEme R W
2 BEEE EMFEHRY UN Manual of Tests and Crteria | R¥E 2 A '
Thermal test STISG/AC. 10/11Revd, 333 F % T2 Test | See Appendix 2 Passed
T2
A E COT R EEme R W
3 fezh EMFEHRY UN Manual of Tests and Crteria | R¥E 3 i ;
Vibration STISG/AC. 1011 1/Revd, 333 & % T.3 Test | See Appendix 3 Passed
T.3
A E COT R EEme R W
4 T FMFHI UN Manual of Tests and Criteria | R#% 4 &k )
Shock STISGAC 1V 1/Rev B, 383 & % T4 Test | See Appendix 4 Passed '
T4
S A E COT R EEme R W
= | External ERER T UN Manual of Tests and Criteria | B#&5 ik .
chart - STISGAC 1V 1/Rev B, 383 &% T.5 Test | See Appendix 5 Passed !
=circuit T5
A E COT R EEme R W
a B FEMFEHRY UN Manual of Tests and Criteria | R¥EE i ;
Impact STISGAC 1V 1/Rev B, 383 & % T.8 Test | See Appendix & Passed
T.d
A E COT R EEme R W
7 HERR EMFEHRY UN Manual of Tests and Crteria | R¥ET i ,
Owercharge STISGAC 10V 1/Rev B, 383 & % T.7 Test | See Appendix 7 Passed '
T.7
A E COT R EEme R W
a il g EMFHIY UN Manual of Tests and Criteria | E¥# 8 Fe |
Forced dischange | STISG/AC. 10V 1/Rev. 6, 383 & % T.3 Test | See Appendix & Passed '
T.A
e AR HAEAM: 20°C-25°C; FMEM: 45%-75%
- Ambient temperature:  20°C - 25°C, Ambient humidity: 45% - 75%
condition
AR ERENE AR E3W, k12W
Shenzhen ZRLK Testing Technology Co., Ltd. Page of
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W5 No: ZKS170600081

ft +& 1
Appendix 1
s 1 fEEE B i A B4
MNo. Mame of Test ltems Altitude simulation
ERES | Rans | ol 8o BAE Afer | smmn | maas | MRS
+ ] AR . i
SampleMo. | Samplestatus | mmEE | F®aF | asng | Fear | MeSsbs |Resaualotvl &
mrig} Vi{V) mz{g) Va(V) W L4} Test result
ok & 2 o .
01 1 ove F'.-n-c- 615234 2085 815.224 20.85 0.00 00.0 O
et - .
D2 1 ove F'_-n-c. 614 248 2085 814,248 20.24 0.00 248 0
e L 0 o
03 1 ove F'_-n-c. 615338 20.82 815332 20.88 0.00 248 0
e L - o a
04 131’C-FI.-I‘_.'C- 613278 2085 813.278 20.24 0.00 ag.| O
o5 50 BCEESEE | gy3asg 20,99 £13.258 2087 0.00 9.8 o]
50 CYC Fully Changad : : :
50 AR 0 0 0 .
s Pipetied Fl'.-wc_ 613440 202 813.442 20.20 0.00 00.0 0
o7 S0 mE AR | g14.268 20.82 £14.285 09 0.00 100.0 0
E0 CYC Fully Changed
50 MR ; - .
0s EI:G'TC-FL'.-I‘_.'C- 615118 21.00 815.11@ 20.85 0.00 298 0
L FES
i+ L-ti%; VRS, D R-ER; PRk O-EME. EHESN. TS, EER. LRk
Mote: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-Mo leakage, no venting,

no disassembly, no rupture & no fire

AT R RSN ATR AR
Shenzhen ZRLK Testing Technology Co., Lid.

FA4W. HI12H

Page
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W5 No. ZKS170600081

H * 2
Appendix 2
s 5 #EmE £ rligma
No. Mame of Test ltems Thermal test
ERES | Rams | ool Pl BAE Afer | gmmr | panE | MRS
= 7] = om A - —
Sampie No. | Samplestas | mmEE | FAHEFE | asng | Fmas | VeSSl |ResdalOov) &
mrig) ViV mz{g) V(W) e E Testresult
e % .
01 ] GYC.F'.-WC- 615234 20.85 815234 20.56 0.00 231 0
[ e o oL o 7
02 r $YC-FI:I'_.-C- G614 248 20.24 214 245 2045 0.00 ar.7 0
HEEe R ,
03 1ove F'.-l'_.'{.- 615330 20.88 815,330 2053 0.00 234 Q
# A 2 o .
04 ] GYC.F'.-WC- 6133278 2084 813278 203 0.00 a7 0
o5 S0 TR | gq3o6g 20.87 £13.255 20.50 0.00 3.2 o]
S0 CYC Fully Crarged : : :
50 ¥R o o 1
]3] e c"rc,n'.-wc. 13440 20.20 13440 20.12 0.00 28.3 Q
o7 508t RE [ g1g.285 208 514225 20.51 0.00 Ba.1 0
E0CYC Fully Changed
50 B4R , - -
o8 e ﬂi:c-nl.-wc. 615118 2025 815.118 2054 0.00 23.0 Q
LTER
i L-ti%: V-5, D-#E; R-ER; FEdk O-EME. THN. TEE. TER. TRk
Mote: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,

no disassembly, no rupture & no fire

HAlHm P EHEREATR AR
Shenzhen ZRLK Testing Technology Co., Ltd.

ESW, E12H

Page o
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fit * 3
Appendix 3
s 3 #EEE A iRzh
MNo. Mame of Test ltems Vibration
EamS | wams | o Bl BAE After | mamk | MaaF | WRR
i ] BLEELE - =
SampleMo. | Samplestatus | wmBEk | FMaE | weng | Fsar | MeSslss (Resduaoov) &
mrig} Vi{V) mz{g) Va(V) W L4} Test result
Hin e R ;
01 1 ove F'.-n-c- 615234 20.56 815.224 20.58 0.00 00.0 O
Hin e R ;
D2 1 ove F'_-n-c. 614 248 20.45 814,248 20.45 0.00 00.0 Q
ke R 2 .
03 1 ove F'_-n-c. 615338 20.53 815332 20.53 0.00 00.0 Q
ke R ; . . .
04 1 ove F'.-n-c- 613278 20.3 813.278 203 0.00 00.0 O
05 50 HUCEAR | 5326 20.50 B13.255 20,50 0.00 100.0 0
S0 CYC Fully Changed : : : :
50 ESrefE ’ o ’ '
(]3] e C’TGFI:'Y{,— 613440 20.12 813.442 20.12 0.00 00.0 Q
07 50 MCCERR | g1428s 2051 14285 20.51 0.00 100.0 0
E0 CYC Fully Changed
50 Mk d g , - _
0s an G"rC-FLI.-I'_.'C- 615118 20.54 815.11@ 20.54 0.00 00.0 0
1TFER
i+ L-tiE: VS, D-#E RER; FEX O-EHE. THS. EEE. TEBE. TRk
Mote: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,

no disassembly, no rupture & no fire

HAlT P MR A RR AT
Shenzhen ZRLK Testing Technology Co., Ltd.

EEW. H121
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Appendix 4
s 4 #EEE A e
Mo. Mame of Test ltems Shock
BaES | mans L o pelre HAEAfer | mmmk | MaaE | MRS
T 7 T AR TR - il
Sample No. | Samplestatus | AmAE | FHEF | wsuk | Fmas | MeSpess (Resdaocyl &
mr{g} Vi{\) mz{g) V() B L) Test result
L R .
01 Lo F'.-l:.'C- 615234 20.56 615.224 20.56 0.00 D0.0 0
A F :
o2 1 v F'_-”{_ 614 248 20.45 814,248 20.45 0.00 oo.o 0
[ e 0 1
o3 4 G'réF'.-l:.J'-C- 615330 20.53 815332 20.53 0.00 oo.o 0
[ P o o - . . ,
04 Lo FI.'n.-c. 613278 20.3 613.278 20.3 0.00 D0.0 0
50 W3 & .
o5 ey Ftl.-la.-{:- 613256 20.52 813.258 20.52 0.00 oo.o 0
SXxEsEREs . o . .
oG a0 z“r(c,n'.-lyc. 613440 20.12 13,442 20.12 0.00 oo.o 0
o7 50 WMSEERA | ga2ps 20.51 14,285 20,51 0.00 100.0 0
S0 OY'C Fully Changed
50 AR E ’ - .
08 a m-:,F:wc. G615.118 20.54 G16.118 20.54 0.00 00.0 Q
A FEE
Fa o L-iti%; V-39, D-#E; R-ER:; Pk O-LHE. THS. TEE. TER. Lk
Mote: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,

no disassembly, no rupture & no fire

AT PRSI AER AT
Shenzhen ZRLK Testing Technology Co., Ltd.
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fit #*# 5
Appendix 5
s 5 FETE £ -5 T B
Mo, Mame of Test Items External short circuit
w0 g EafmaminE N P
S Fraila Mazx. External Temperature MR it
Sample Mo. Sample status ('c) Test result Remark
01 . :T;‘r; LR 55.4 O /
LS Py Crhanged
Rt
Dz 1 G'r’:.: Pl jT:-'»m;m: =57 O 'r
ekt L
03 i $'r’:'3 Ful ;T:-Wn 558 o /
Rt L
D4 1 G'r’:': Pl jT:-'»m;m: S5.4 o 'r
S0 EEER
05 = cﬁr(c, FI.-I‘_.' Crawgad 55.8 0 f
S0 EEER
DG E0 C”'l'(l:- F'.-l‘_.I Craarged 55.2 o 'r
S0 AR
D? E0 C”'l'li:- FI.-I‘_.I Craarged 553 O 'r
S0 EEER
o8 S0 G'T(C- F'.-l‘_|I Crarped 558 o /
=
i D-#f%; R-BHR, F-Ek; O-EME. EEE. LEk.
Mote: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire
AT AR R R AR AT E8W. 12 W
Shenzhen ZRLK Testing Technolegy Co., Ltd. Page of
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Mt % 6
Appendix B
Fs 6 #EHE £ Efp
MNo. MName of Test ltems Impact
oo e B 22 T 4B P .
oS FafE Max. External Temperaturs #E R it
Sample Mo. Sample status (C) Test result Remark
Wi S0nE R
09 2 CHT: ST gy 117.8 o !
B S0 R
10 'G'r’éil:?lcanacl:.- 118.8 0 f
s
i 1 G'r’é- 0% Capacky 1098 Q !
B S0 R
12 1 G'r’é S0% Capacky 1074 G 'r
Gl
13 '$'r’é§£'5ttmacl:f nez Q !
AFER
= D-#RfE; F-Ek; O-LEE&E. Tk,
Mote: D-Disassembly, F-Fire, O-Mo disassembly & no fire
B DB R R R 4 EOW, %127

Shenzhen ZRLK Testing Technology Co., Lid.
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Bt # 7
Appendix 7
s 7 WA A TS
Mo. Mame of Test Items Owercharge
kR R HliEER & iE
Samgpls Mo. Sample status Test result Remark
[ F ot L
14 1 -:YC-F:I:.'-:'ﬂr\gen D 'f
W FE
15 1 -:‘ré Fl'.-l :.J'T:'ﬂr\gen D 'f
L pt e L
16 1 -:‘ré Fl'.-l :.J'T:'ﬂr\gen D 'f
L pt e L
1? 1 -:‘ré Fl'.-l :.J'T:'ﬂr\gen D 'f
50 ke RR
18 5:I-:‘1'|:C- Fl:l?-:'ﬂr\ﬂ::l D 'f
50 EiEFER
19 SCI-ZT(C- F'.-l'_.'-Ip'ﬂn:E:I o !
50 EiEFER
2':' 5:I-:‘1'|:C- Fl:l?-:'ﬂr\ﬂ::l D 'f
50 EiEFER
21 5:I-:‘1'|:C- Fl:l?-:'ﬂr\ﬂ::l D 'f
ATTER

#*: D-#fE; F-Ek; O-TEE. TEk.
Mote: D-Disassembly, F-Fire, O-No disassembly & no fire

PRI A B B AR PR 2 EW0A #12W
Shenzhen ZRLK Testing Technolegy Co., Ltd. Page of
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ft #* 8
Appendix &
s 8 WA A Ehlms
MNo. Mame of Test ltems Forced discharge
FaniS FaikE HiEER it
Sample Mo. Sample status Test result Remark
Et L
22 1 CYC Fully Discharged D 'f
bt L
23 1{-‘1'C-FL.IL:.' Dischargesd D 'f
bt L
24 1{-‘1'C-FL.IL:.' Dischargesd D 'f
bt L
25 1c,~rc,F1.|L5- Cizcharged o !
bt L
26 1{-‘1'C-FL.IL:.' Dischargesd D 'f
bt L
2? 1{-‘1'C-FL.IL:.' Dischargesd D 'f
bt L
28 1{-‘1'C-FL.IL:.' Dischargesd D 'f
bt L
29 1{-‘1'C-FL.IL:.' Dischargesd D 'f
bt L
30 1{-‘1'C-FL.IL:.' Dischargesd D 'f
bt L
31 1{-‘1'C-FL.IL:.' Dischargesd D 'f
50 ¥y R
32 S0 CYC Fl.t.'ﬂlxha‘.}en D 'f
50 ¥y R
33 S0 CYC Fl.t.'ﬂlxha‘.}en D 'f
50 ¥y R
34 S0 CYC Fl.t.'ﬂlxha‘.}en D 'f
50 ¥y R
35 S0 CYC Fl.t.'ﬂlxha‘.}en D 'f
50 ¥y R
36 S0 CYC Fl.t.'ﬂlxha‘.}en D 'f
50 ¥y R
3? S0 CYC Fl.t.'ﬂlxha‘.}en D 'f
50 ¥y R
38 S0 CYC Fl.t.'ﬂlxha‘.}en D 'f
50 ¥y R
39 S0 CYC Fl.t.'ﬂlxha‘.}en D 'f
50 ¥y R
40 S0 CYC Fl.t.'ﬂlxha‘.}en D 'f
50 ¥y R
41 S0 CYC Fl.t.'ﬂlxha‘.}en D 'f

i D-#f%; F-E:k;, O-LME. Tk,
Mote: D-Disassembly, F-Fire, O-MNo disassembly & no fire

AT B R R AR A B 120
Shenzhen ZRLK Testing Technology Co., Lid. Page of
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Fm R A
Sample photo

18V 4000mAh/72Wh
34 290 10

RoHS ¥ ®
CEL s B

mato

10V Q00mAhTIWh
142300 0

ot The.end ™™

AYHFROBEHBMRARAFRAR FB12R, X127
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